



**DANISH
TECHNOLOGICAL
INSTITUTE**

Test Report no. A 1217488/370290-1A

Gregersensvej
DK-2630 Taastrup
Tel. +45 72 20 20 00
Fax +45 72 20 20 19

info@teknologisk.dk
www.teknologisk.dk

Kvadrat Holding A/S, Lundbergsvej 10, 8400 Ebeltoft	
Test material: Upholstery fabric	
Design: Waterborn	Received: 12-07-2010 Completed: 19-07-2010
Fibre content: 85 % Polyester/ 15 % Polyurethane (Manufacturer's information)	Ref. no.: 1217488 Sample no.: 370290-1A
Care label: (Not given)	Your ref.: Lone Henriksen

Test Methods	Results
Abrasion resistance - Martindale EN ISO 12947-2:1998 Mass: 795 g Nominal pressure: 12 kPa Pre-treatment: Breakdown point: Hole \geq 0,5 mm Colour change (1-5 scale, 5 best rating) ISO 105-A02:1993	Individual results: $> 100\ 000 - > 100\ 000 - > 100\ 000$ rubs Colour change: 2-3 after 35 000 rubs

The test has been performed according to the attached conditions, which are according to the guidelines laid down by DANAK (The Danish Accreditation). The testing is only valid for the tested specimen. The test report may only be extracted, if the laboratory has approved the extract.

This report was generated by software version 2.21 of 2010-07-06.

19 July 2010, Danish Technological Institute, Textile
 Revised 9th August 2010. This report replaces all previous for this sample.

Charlotte Fischer

Charlotte Fischer
 Ph. Direct: +45 72 20 21 35
 E-mail: charlotte.fischer@teknologisk.dk

Test responsible

Lea Larsen

Lea Larsen
 Ph. Direct: +45 72 20 21 36
 E-mail: lea.larsen@teknologisk.dk

Co-reader